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Report No.: AGC01132200325-001 Date: Apr.29, 2020 Page lof 7
Applicant: Weesprout
Address: 3355 Poplar Ave Suite 312 Memphis, TN 38111

1,6/F.,Building 2,Sanwei Chaxi Industrial Park,Sanwei Community,Hangcheng Street,Baoan

Test site: .. !
Distrist,Shenzhen,Guangdong,China

Report on the submitted sample(s) said to be:

Sample Name . Plastic jars and Glass jars
Material . PP ,Glass

Reference No : —

Sample Receiving Date : Mar.18, 2020

Testing Period : Mar.18, 2020 to Apr.29, 2020
Test Requested . Please refer to next page(s).
Test Method . Please refer to next page(s).
Test Result . Please refer to next page(s).
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Test Report

Test Requested: Conclusion
1. As specified by client, to determine the phthalates content in the submitted sample(s) with
reference to Section 108 of the U.S. Consumer Product Safety Improvement Act (CPSIA) of Pass
2008(H.R. 4040) & Amendment Rule 16 CFR part 1307.
2. As specified by client, to determine the Lead (Pb) content in the submitted sample(s) with
reference to U.S. Consumer Product Safety Improvement Act (CPSIA) of 2008 (H.R. 4040) & Pass
Amendment Act H.R. 2715, Title I, Section 101.
3.As specified by client, to test sample with reference to the US Food And Drug Administration

(FDA) the food contact test standard: 21 CFR 177.1520(PP).

-N-hexane extractives Pass

-Xylene extractives Pass

-Density Pass

-Melting point Pass

4. As specified by client, to determine the Leachable Lead and Cadmium content with reference b

to FDA CPG 7117.06 &7117.07. as
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Test Results:
1.Phthalates content (CPSIA)

Unit: %,w/w

Test Method/ Result(s) o
Test Item(s) b MDL Limit
Equipment 1-1 1-2

Dibutyl phthalate (DBP) 0.01 N.D. N.D. 0.1
Butylbenzyl phthalate (BBP) 0.01 N.D. N.D. 0.1
Di- (2-ethylhexyl) phthalate 0.01 ND. ND. 01
(DEHP)

Di-isononyl phthalate (DINP) CPSC-CH-C1001-09.4 0.01 N.D. N.D. 0.1
Diisobutyl phthalate(DIBP) | Fadil 0.01 N.D. N.D. 0.1
Di-n-pentyl phthalate(DPENP) 0.01 N.D. N.D. 0.1
Di-n-hexyl phthalate(DHEXP) 0.01 N.D. N.D. 0.1
Dicyclohexly phthalate(DCHP) 0.01 N.D. N.D. 0.1
Conclusion / / Pass Pass /

Note: 1.0.1%,w/w =1000mg/kg
2. MDL=method detection limit
3. N.D.=not detected (less than method detection limit)

Wi thisfe:
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2.Total Lead content (CPSIA)
Total Lead content in accessible substrate material (non-metal)

Unit: mg/kg
Test Method/ Result(s) C+
Test Item(s) . MDL Limit
Equipment 1-1 1-2
Conclusion ICP-OES / Pass Pass /
Note: 1.MDL=method detection limit
2. N.D.=not detected (less than method detection limit)
3.Test results of FDA 21 CFR 177.1520(PP)
Result(s)
Test Item Test condition Unit MDL Limit
1-1
N-hexane extractives Reflux, 2h % 0.1 3.47 6.4
Xylene extractives Reflux, 2h % 0.1 6.18 9.8
Density / g/em’ - 0.9 0.880~0.913
Conclusion / / / Pass /

Wi thisfe:
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Result(s)
Test Item Test condition Unit | MDL Limit
1-2
N-hexane extractives Reflux, 2h % 0.1 0.37 6.4
Xylene extractives Reflux, 2h % 0.1 2.5 9.8
Density / g/em’ - 0.89 0.880~0.913
Melting point / c - 166.3 160~180
Conclusion / / i Pass /
Note:

1. N.D.=not detected (less than method detection limit)
2. MDL= method detection limit

4. Test Result(s) of Leachable Lead & Cadmium(FDA CPG 7117.06 &7117.07)

Unit: pg/ml
Result(s)
Test Condition/ . . .
Test Item(s) . MDL 4% (v/v) Acetic acid Client’s Limit
Equipment
1-3-A 1-3-B 1-3-C
Lead (Pb) 22°C. 241y 0.1 N.D. N.D. N.D. 2.0
Cadmium (Cd) ICP-OES 0.01 N.D. N.D. N.D. 0.5
Conclusion / / Pass Pass Pass /
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Unit: pg/ml
Result(s)
Test Condition/ . . -
Test Item(s) . MDL 4% (v/v) Acetic acid Client’s Limit
Equipment
1-3-D 1-3-E 1-3-F

Lead (Pb) 22°C, 241/ 0.1 N.D. N.D. N.D. 2.0
Cadmium (Cd) JCP-OES 0.01 N.D. N.D. N.D. 0.5
Conclusion / / Pass Pass Pass /

Note: 1. MDL=method detection limit
2. N.D.=Not Detected(less than method detection limit)

3. Results shown above are testing data of six groups.

Sample Description

1-1 Plastic tank PP bottle body
1-2 Glass tank PP blue cap
1-3 Glass bottle body

Test Flow Chart
1. For the phthalates

Cutting/Preparation »| WeighSample »| Samplesolventextraction > .
Concentration/
DilutionofExtractedsoluti
DATA < GC-MS < Filtration <« on
-
2. For Total Pb
. . Acid digestion with
Sample Preparation Weigh Sample > g
microwave/hotplate
DATA < ICP-OES < Filtration
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Test result on specimen No.1-1 was resubmitted on Apr.13, 2020.

The photo of the sample

Plastic Glass

AGC01132200325-001

AGC authenticate the photo on original report only
*** End of Report***
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